/

= teelfleb
JOONG CHENN INDUSTRY CO., LTD.

Sales Office:

3F28, No.5, Shin-Yi Rd., Sec. 5, Taipei, Taiwan 110 R.O.C.
Tel: 886-2-27209980

Fax:886-2-27229750

www.steelflexfithess.com

MG-3000 OWNER'S MANUAL




MG3000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

O

(AL)D1/2"XPB8.5X21.5L SLLEEVE QTY.2

(A2)ROUND INNER HEX 3/8"X2"L PARTIALTHREAD QTY.3

O

(A3)HEX BOLT M10X45L PARTIALTHREAD QTY.15

@,

(A4)HEX BOLT M10X105L PARTIALTHREAD QTY.2

L

(AS5)ROUND INNER HEX M8X40L PARTIALTHREAD QTY.2

O

(AG)HEX BOLT M8X25L PARTIALTHREAD QTY.2

{

(A7)ROUND INNER SCREW M8X25L PARTIALTHREAD QTY.20

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

MG3000-012017 /) Page 1.1
Steelfie 9



MG3000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

O ﬂ

(A8)HEX BOLT M8X60L PARTIALTHREAD QTY.1

O L

(A9)HEX BOLT M10X115L PARTIALTHREAD QTY.1

O

(A10)HEX BOLT M12X80L PARTIALTHREAD QTY .4

@,

(A11)HEX BOLT M12X25L PARTIALTHREAD QTY.6

@,

(A12)HEX BOLT M10X65L PARTIALTHREAD QTY.2

I

(A13)ROUND INNER SCREW M10X16L PARTIALTHREAD QTY.2

i

(A14)ROUND INNER HEX M8X10L PARTIALTHREAD QTY.1

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

MG3000-062017 /) Page 1.2
Steelfie 9



MG3000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

=

(A15)ROUND INNER SCREW M4X10L PARTIALTHREAD QTY.4

ol

(A16)HEX BOLT M12X60L PARTIALTHREAD QTY.1

O

(A17)ROUND INNER HEX M12X85L PARTIALTHREAD QTY.1

O f

(A18)HEX BOLT M12X70L PARTIALTHREAD QTY.1

(A19)ROUND INNER SCREW M10X160L PARTIALTHREAD QTY.1

@ :

(A20)10LB PIN (8250-128) QTY.3

Ty,

(A21)ELASTIC BELT (F920003) QTY.3
mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

MG3000-012017 /) Page 1.3
Steelfie 9



MG3000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

(A22)HEX BOLT M10X70L PARTIALTHREAD QTY.1

(B1)NUT 1/2"X13 UNC QTY.6 (C1)M12(I.D.)FLAT WASHER @34 QTY.12

0 © 1 O

(B2)NYLON LOCK NUT M10 QTY.20  (C2)SPRING WASHER 3/8" QTY.3

[E

(B3)NYLON LOCK NUT M8 QTY.2 (C3)SPRING WASHER 1/2" QTY.6
£ N

[ @

(B4)NYLON LOCK NUT M12 QTY.7  (C4)M10(I.D.)FLAT WASHER @27 QTY.35

: | ©

(B5)NUT M4 QTY.4 (C5)M8(I.D.)FLAT WASHER @16 QTY.4

MG3000-062017 /) Page 1.4
Steelfie 9

22N\
g




MG3000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

| ©

(C6)M8(I.D.)FLAT WASHER @24 QTY.23 (C12)M4(I.D.)FLAT WASHER @12 QTY.8

1 O

(C7)SPRING WASHER M8 QTY.24

 ©

(C8)M10(I.D.)FLAT WASHER @19 QTY.6

(C9M12(I.D.)FLAT WASHER @25 QTY.8

| ©

(C10)M10(1.D.)FLAT WASHER @20 QTY.2

(C11)M10(I.D.)FLAT WASHER @35 QTY.1

MG3000-012017 /‘) Page 1.5
Steelfie 9




D6

MG3000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

D1. @#5/8"X22.5L STEEL BUSHIING (8110-011) ----------- [2PCS]
D2. @3/4X@?13.5X8L STEEL BUSHIING(8110-014) ------- [4PCS]
D3. @13X1TX33L COMPRESSED SPRING(8840-007) ----[2PCS]
D4. @50 End Cap (8130-131) ---nmmrrrmmmemmmmeemmmeemmmmemmes [2PCS]
D5. @76 End Cap (8130-236) ---------mmmrmmmeemmmeemmmmemns [2PCS]
D6. @1"X70L STEEL BUSHIING (8220-244) ---------=------ [2PCS]
D7. $#10x16.5L STEEL BUSHIING (8530-009) ------------- [2PCS]
DS. $10X20X19.5 STEEL BUSHIING (8530-015) --------- [2PCS]
D9. @8 Spring Snap Link (8810-001) ---------====mnnmmmmmmnm- [2PCS]
D10. 0145 End Cap (9211-004) -----rrrmmmrmmmeemmmmemmmmemms [1PCS]
D11. 20X40 End Cap (9211-008) --------rrmmrrmmmemmmeemmmemmme- [4PCS]
D12. 60X50 Nylon Bushing (9211-033) ------------------------ [4PCS]
D13. @3/4" SHAFT COLLAR (9211-046) --------=-nmmmneenmmv [6PCS]
D14. 45X60 Nylon Bushing (9211-047) --------=x-rmmremmnemm- [2PCS]
D2 D3 D4 D5

MG3000-032022 Page 2.1
Steelfle> 9


puskin
螢光標示

puskin
螢光標示


MG3000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

D15. 25.4X50.8 ENd Cap (9211-086) ---rrwrmrmermememmememmemee- [1PCS]
D16. [ J50X50 ENd Cap (9211-087) ~-wmwrmrmemmememeememeemememev [2PCS]
D17. @115X14.5 PLATE CAP (9211-173) --ccrmemmemeememmee- [13PCS]
D18. @40X@19.5X170L SHAFT COLLAR(9211-204) ------- [2PCS]
D19. 50X50 Rubber Dount (9212-010) -----wrwmemermemeeemeev [2PCS]
D20. 50X4tX50L RUBBER PAD(9214-002) ---erermrmemmemerees [6PCS]
D21. @75X3TX@26 NYLON WASHER(9214-008) -—---wrnm [4PCS]
D22. @60X42H DECK BUFFER (9214-037) --ccrmermemeemem- [2PCS]
D23. @120X@51X3t NYLON WASHER(9214-039) ---------- [4PCS]
D24. 365 Rubber Dount (9310-049) —-----cwrereemereemereemeev [6PCS]
D25. 108X263 RUBBER PAD (9310-075) <--wcermrmemeememerms [1PCS]
D26. @4 1/4" PULLEY (9213-002B) ~--vreememmemememmemeememee [18PCS]
D27. BOTTLE BRACKET(8388-025) ---------------==-mmmmmmmem [2PCS]
D28. BOTTLE RACK(9260-086) -------------=--==-==mnmmmmmmmmm- [2PCS]
D29. BOTTLE (9260-123) --------=--=mmmmmmmm oo [2PCS]

D15 D16 D17 D18

D19 D20 D21 D22

® A
D23 D24 D25 D26
D27

MG3000-012017 Page 2.2
Steelfle> 9



MG3000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

D30.4360mm STEEL CABLE (FMG3000A) -------------=---=----- [1LPCS]
D31.3095mm STEEL CABLE (FMG3000B)------------------------ [1IPCS]
D32.4430mm STEEL CABLE (FMG3000C)------------===-===----- [LPCS]
D33.1600mm STEEL CABLE (FMG3000D)--------=--==-======---- [1IPCS]
D34.3925mm STEEL CABLE (FMG3000E)------------==-===--=--- [1IPCS]
D30
S 11111111 —35)
4360
D31
dnn :
3095
D32
@b
l< 4430 -
D33
dN : :|||||||||||:u
- 1600 -
D34
dinng i i e

3925

MG3000-012017 /) Page 2.3
Steelfie 9



(0))]
Z
\/
O o
O
C o
O o
- o |
X ° m
.y :
28 [
i
> | m
| i : p
o0 = |
S B2 |
Ewm
w] = ..
0 I 1
< = | &
A @)
P o
o rlL ]
o | S e
@) 3 .....
o | | f
™ | m ..._
2 N w
Y
| hy
@)
o ¢ s
Do SO
C |
< s S
1oC
=i o
3 B :
o 3 7
H_;//ss m_
Qm u
Hol n_u
5 (@]
s (@]
(@]
(0]
o
>




MG3000 ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET

M [1PCS]) N [1PCS]

O [1PCS])

R [1PCS] S [1PCS]) T [1PCS])

U [1PCS]

Y [1PCS])
6640-019

MG3000-012017 /‘) Page 3.2
Steelfie 9



MG3000 ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET

AAl [1PCS]
20LB1200J

AB1 [1PCS]
20LB500E

AC [2PCS])
10MG3000-47 (OO050X1.8TX1800L)

Ne

Ve

AD [6PCS])
8280-049 (@3/4"X1865L)

AE [3PCS]
8210-042 (B3/4"X596L)

[ 0 O0O0OO0OO0OO0O0O0O0O0O0O0OO0OO0OO0OO0OO00OO0OID

AF [1PCS])
260548 (050X1.8TX910L)

Qo o 000000000000000 ;\I
AG [2PCS]
10MG3000-18 (20X40X2TX955L)

IE of
AH [1PCS] Al [1PCS] AJ [1PCS] AK [2PCS]
280251 8210-232 8210-233 8210-234

(¢12 7X108.5L)  (@20X290L) (D5/8"X156L)

AL [3PCS]
8400-006

MG3000-062017 /) Page 3.3
Steelfie 9



MG3000 ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET

AM [2PCS]
8380-079 < ~
N = A\
) s
yA ./
C e
AN [2PCS])
8380-080
- .\|
° LJ o]
\_ J
AO [1PCS] AP [1PCS] AQ [2PCS]
9111-101 9121-091 9161-077
AR [1PCS]) AS [2PCS] AT [1PCS)
9121-106 9161-078 9111-102
AU [1PCS]
9121-113

¥

MG3000-012017 /‘) Page 3.4
Steelfie 9




Above shows STEP 1
assembled and completed

D20

MG3000-012017

D20

D20

!Eii:eaeelf?es!!}

MG3000 ASSEMBLY INSTRUCTIONS

\
4

&= D20

9

D20

Page 4



MG3000 ASSEMBLY INSTRUCTIONS

M8X15L ROUND INNER HEX SCREW X12
M8 SPRING WASHER X12
I M8-@24 WASHER X12
\£ /o
A
&
o \\ Pt B
o]
Y 2
/o
&
e
[ Y -
“0\///\ 4 | Nl
" - @.J’ e
~ AN
- ~
Above shows STEP 2 ¢
assembled and completed
C <>
oo
$
C1X2 P
e
Al11X2 n
- N
\\\v// b
/g
&/
~<~—— AC
D —»
L)
°
STEP1—
LA KJ
N~ s
° &
M8-¢24 WASHER X12— P g
M8 SPRING WASHER X12 . :..I 7 e, A, o
M8X15L ROUND INNER HEX SCREW X12 oo <’ ° A
, ~ B g
-
| AL
~ s N 7N
N L Se
N~ 7 7 SR
// - Q’» \Q
./Q/ e
[ 4 - )
»

MG3000-012017 /) Page 5
Steelfie 9



(o]
& 3 S
O o ADn (al
= /
@) _
») /e
_Dlu Lot 7
Lo [
m 7
> / :
iy
"] Uy
0 [
= 5, 0
E ) == a/ t
N N\
% O\ 0
o 2
< NN
N\ g3
o /l
m ‘ A \ ! %
i_:émﬁw\\\\\\\\\\\\\\\\\\&\e 7 ~ <
m S S S X | - N N
0 20 @ S 2 N 3
™a ) oS a ~
> & E a 2
o
h o o
23 e o
S 3 o %
5 O < 0]
o P 2
£ :
]




MG3000 ASSEMBLY INSTRUCTIONS

N

o
o SN

A

(

NN

N B

\\\\\\\\\\Q;"}\\\\\\

&
/Ay,

(r

v

S

Y,

i i,
il
MO

SIAAANANANARARANNNNNNN

(O

N/
NI
" Qu

‘4 ((
A

.
W

Y/////)

Above shows STEP 4
assembled and completed

*—— STEP3 Leg Extension

D12

D16 D12

M8 SPRING WASHER
M8X12L ROUND BOLT

MG3000-012017 /‘) Page 7
Steelfie 9



MG3000-012017

MG3000 ASSEMBLY INSTRUCTIONS

;\S';fr' ~z
SSNSEZ
NN | NS
NN | A
N | NP
NN | NBA
NN | A
N | A
NN | 2
NN | A
4.\\-5 §"/
NN | A
AN | N
\-—4 9'9" -,
N 3
2N

Above shows STEP 5
assembled and completed

AN
G\
NN\

\(E
4

M8X16L ROUND INNER HEX SCREW X2—

STEP 4
D26
B2
D17 C4
,l N
C4 // >

Steelfleb

BEARING (8510-022) X2—

Leg Extension

M8-@18 WASHER X2—

SHAFT (8210-061)—

D10

Page 8



MG3000 ASSEMBLY INSTRUCTIONS

N\ T
SO

o
v AN

/4 ]
(
\)

/;‘
M

SUALEERARARANARANANNNN

/. ‘7///////

i,

(3

Y

9,

7.
A

b

Above shows STEP 6
assembled and completed

Leg Extension

—~—STEPS ——SHAFT (8210-231)
——M8-@24 WASHER

—M8 SPRING WASHER

—M8X15L ROUND INNER HEX SCREW

qx
D4
114 D21
~ >
- ]
M8-@24 WASHER N, & AQ
M8 SPRING WASHER N
M8X15L ROUND INNER HEX SCREW—i) D21

D21

AQ

§ <
L

M10X25L CONE SCREW X2

MG3000-012017 /‘) Page 9
Steelfie 9




Leg Extension

@)
-
)
S
o (al
©
~35
o e
w o
/9 e L T ©
AT \ "o
= AN 03
\_\.\_\_\_\_\_\_\_\_\.\_\_\_\_\_\_\_\F} w e
3 (]
sy g @3
I g ¢ g
N/, \\§,«§/. 329
- " <@

Steelfie

©
o
L
-
(%))

MG3000 ASSEMBLY INSTRUCTIONS

MG3000-012017




D26
Page 11

D26

Figurel

@
ca
Steelfie

STEP 7

NI
SIREIINTG %

MG3000 ASSEMBLY INSTRUCTIONS
o
A3

assembled and completed

MG3000-012017

Leg Extension




MG3000 ASSEMBLY INSTRUCTIONS

Leg Extension

STEP 8
Cable Constitute illustration
©
ASCS D30
;\ D2 p3g
\\ XJ/ Al Bl E 2*
\\\ d/ C3 4—@
~ |
5 B3 Figure 3 ) D30

Figure 2

MG3000-012017 /‘) Page 11.1
Steelfie 9



MG3000 ASSEMBLY INSTRUCTIONS

SONNNN

.\\ -

N 'm
St ~ry ¥
N 1 mAL
N =z Z
N A | N2
NN | NS~
N7 | N4
.‘f\:/ \Z%"/'
\\\\:5 §:/%
\Q_/ N
NN | A
SXIURZZ
NN | NEAAA
NN | A
N | 2R
SN | P2 F

R

Above shows STEP 9
assembled and completed

~—STEP 8

Lat Pull-Down / Row

—1/2"-@34 WASHER
—1/2"X1"L HEX HEAD BOLT

All

.
=

1/2"-@34 WASHER ﬁ

1/2"X1"L HEX HEAD BOLT

MG3000-012017 /‘) Page 12
Steelfie 9



MG3000 ASSEMBLY INSTRUCTIONS

1/2"-@34 WASHER X2
L 1/2"X1"L HEX HEAD BOLT X2
r
|

Above shows STEP 10
assembled and completed

Lat Pull-Down / Row

A11X2

g C1X2

| J STEP 9

MG3000-012017 /‘) Page 13
Steelfie 9



MG3000 ASSEMBLY INSTRUCTIONS

Above shows STEP 11
assembled and completed

Lat Pull-Down / Row

C10
STEP 10/

MG3000-012017 /‘) Page 14
Steelfie 9



Above shows STEP 12
assembled and completed

Lat Pull-Down / Row

M10X25L CONE SCREW

MG3000-012017

:EiireatalfWEEEE’

MG3000 ASSEMBLY INSTRUCTIONS

STEP 11—

D23
D5

M10X25L CONE SCREW

)

Page 15



Above shows STEP 13
assembled and completed

Lat Pull-Down / Row

MG3000-062017 /‘)
Steelfie

MG3000 ASSEMBLY INSTRUCTIONS

B2 C4

D26

C4 A3

Figure 4

-——STEP 12

Page 16




MG3000 ASSEMBLY INSTRUCTIONS

Cable Constitute illustration

D31

MG3000-012017 /‘) Page 16.1
Steelfie 9



AB1

MG3000-062017

STEP 13—¢

MG3000 ASSEMBLY INSTRUCTIONS

Above shows STEP 14
assembled and completed

Lat Pull-Down / Row

'
A1

D26 A3
D7 |
cs :
'Z c4 D26  Figure 5
‘% B2
w | @ 0.
a%&, D2 T\
~ o ( A3
~ '\\\\ \'\ D ,l‘ 7 I‘\
N~ 7 \\\\ . 0\.;"
\\\ B3 S
.\ ‘
@* D26 C5
D17 C4/;;» D32 A1 D2 c5 A5
A3
Page 16.2

Steelfleb



MG3000 ASSEMBLY INSTRUCTIONS

Cable Constitute illustration

MG3000-012017 /‘) Page 16.3
Steelfie 9



o
0}
o @
— 3B "
5| ¢
N~
0 28| & .
M ke — o
< 22| 5 g
O m E = S
o ———0) <& 2
Z ARt
O =77 NNy i
U s /Y iz s nlu_
: ¥ 0
nd M o i
= N UL <)% L&
w I
%) T
= = - 3
’ &5 ﬁ\ v
0 - :
7 =
2 h\ / x - S
A Ny / w3
& o
< 0
=<
o :
o T
o =8
™M 82
O 2
o
M —

MG3000-012017



STEP 15—

Above shows STEP 16
assembled and completed

MG3000 ASSEMBLY INSTRUCTIONS

.//// )//

:2/?,

Y7300\
s /7Y

:_::_::::::‘

\\\\\\\\\\\\\\\\\\\ o

S .7v_____..____________.u/

aiays)

Page 18

10

A

Steelfie

N~
—l
o
N
—l
Q
o
o
o
™
©)
p=

Multi Press



MG3000 ASSEMBLY INSTRUCTIONS

Above shows STEP 17
assembled and completed

Figure 6

Multi Press

1/2"X1"L HEX HEAD BOLT X2—
1/2"-@34 WASHER X2

NN
N Co
N
B
| o b
H | ’ *: M8X8L SCREW X2
SRS NEED TO LOOSEN BOTH ALLEN HEAD BOLT
S IN ORDEA TO REMOVE SHAFT
«——Figure 6
-~—STEP 16
B4
/ C1l D
g,-,/ _ J
\
\1/ STEP 16
®<— C

MG3000-012017 /‘) Page 19
Steelfie 9



MG3000 ASSEMBLY INSTRUCTIONS

Above shows STEP 18
assembled and completed

Multi Press

M10X16L ROUND INNER HEX SCREW X2
M10-@27 WASHER X2

D11

lr AG I / STEP 17
- /ﬁ\ (
~ \\
0 >
D11 AK
Q | ~ D11
R 8

f /10 YL AG
D11 M10X16L ROUND INNER HEX SCREW X2

M10-d27 WASHER X2

ELN

M8X15L ROUND INNER HEX SCREW X2
M8 SPRING WASHER X2
L M8-@20 WASHER X2

MG3000-012017 /‘) Page 20
Steelfie 9



Above shows STEP 19
assembled and completed

Multi Press
AU
N C6X2
C7X2
! ATX2
N,
. ! i
PN ~_  CBX2
tr\ ¢ y N
ORI C7X2
i < - ATX2
; C6X4
C7X4
ATX4

MG3000-012017 /‘)
Steelfie

MG3000 ASSEMBLY INSTRUCTIONS

|*STEP 18

Page 21



MG3000 ASSEMBLY INSTRUCTIONS

Multi Press

= B4 C4
Above shows STEP 20 /%
assembled and completed ~ B2
Al8
Co
o
o | D6 D26
f@' gt C3
g D33 Figure 7

STEP 19—

MG3000-012017 /‘) Page 22
Steelfie 9



MG3000 ASSEMBLY INSTRUCTIONS

Cable Constitute illustration D26
B2 /'Q}él c4
m/@vé{ A3
Y
c3 —®
B1 /'qa
o " = /$
D34 .
@ Figure 8
2 STEP 21

P

STEP 20

MG3000-012017 /‘) Page 22.1
Steelfie 9



MG3000 ASSEMBLY INSTRUCTIONS

Figure 10

STEP 22

)
%

STEP 20—

MG3000-032022 /) Page 22.2
Steelfie 9


puskin
螢光標示

puskin
螢光標示


MG3000 ASSEMBLY INSTRUCTIONS

Cable Constitute illustration

—aa

MG3000-012017 /‘) Page 22.3
Steelfie 9



MG3000 ASSEMBLY INSTRUCTIONS
N

\__/o-\

E*
;

D29X2

D28X2

J
Above shows STEP 23 \ o/
assembled and com|oleted¥

MG3000-012017 /‘) Page 23
Steelfie 9



MG3000 ASSEMBLY INSTRUCTIONS

M10X16L ROUND INNER HEX SCREW X8
M10-@25 WASHER X8

AN
[~
AN O "k</
o / SN M10X16L ROUND INNER HEX SCREW X4
A P RN M10-@25 WASHER X4
q N
AR 53 .
» JH- e
g \\ )
~IT
L i ~ o
ju X
I
-——STEP 21
i
' )
o | % .
pN AN E -
-~ N
< TS )
//Q:‘\\ \\ ’@/ﬂ
W/Je/ ~o \\ I
N,

STEP 20—
<+—STEP 21

M10-@25 WASHER X4
/££M10X16L ROUND INNER HEX SCREW X4

MG3000-012017 /‘) Page 24
Steelfie 9



	MG3000-P00
	MG3000-P01-01
	MG3000-P01-02
	MG3000-P01-03
	MG3000-P01-04
	MG3000-P01-05
	MG3000-P02-01
	MG3000-P02-02
	MG3000-P02-03
	MG3000-P03-01
	MG3000-P03-02
	MG3000-P03-03
	MG3000-P03-04
	MG3000-P04
	MG3000-P05
	MG3000-P06
	MG3000-P07
	MG3000-P08
	MG3000-P09
	MG3000-P10
	MG3000-P11
	MG3000-P11-1
	MG3000-P12
	MG3000-P13
	MG3000-P14
	MG3000-P15
	MG3000-P16
	MG3000-P16-1
	MG3000-P16-2
	MG3000-P16-3
	MG3000-P17
	MG3000-P18
	MG3000-P19
	MG3000-P20
	MG3000-P21
	MG3000-P22
	MG3000-P22-1
	MG3000-P22-2
	MG3000-P22-3
	MG3000-P23
	MG3000-P24

